
Random non-fasting blood 

test for total cholesterol, 

LDL-C, HDL and 

triglycerides, plus LFTs, TSH 

and HbA1c. 

If total cholesterol >7.5mmol/L 

with a history of CVD in a 1st 

degree relative aged <60, or if 

total cholesterol >9.0 mmol/L 

regardless of family history 

refer to Lipid Clinic for 

genetic screening for familial 

hypercholesterolaemia. 

Cholesterol Management Flowchart 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prescribe atorvastatin oral 80mg daily for patients with atherosclerosis. 

See BNF for cautions, contraindications and clinically important drug interactions (e.g. 

macrolides) 

N.B. The treatment of frail or very elderly people with statins should be guided by individual 

circumstances and co-morbidities. 

 

Cholesterol goals 

achieved 

Annual review to ensure 

continued concordance. 

For patients starting treatment with a statin:  

Re-check lipids and LFTs within 3 months, then annually 

Check CK if the patient complains of myalgia 

Treatment Targets for secondary prevention: 

Reduction in LDL-C by >40% from baseline, or an LDL-C of <1.8 mmol/L  

If LDL targets not achieved: 

 Check adherence to statin 

therapy. 

 Switch patients on lower 

intensity statins such as 

simvastatin to atorvastatin 

80mg, unless there is 

history of intolerance. 

 Prescribe ezetimibe oral 

10mg daily in addition to 

the maximum tolerated 

dose of statin. 

 Refer to Lipid Clinic if other 

drugs, such as PCK9-

inhibitors, are being 

considered.   



*If patients are unable to tolerate atorvastatin 80mg, consider reducing the dose, or switching to an alternative 

statin (e.g. rosuvastatin). Ensure patients are genuinely intolerant of statin before making any changes. Patients 

should be encouraged to try different statin preparations and/or lower than usual doses - for example:- atorvastatin 

80mg → atorvastatin 40mg → atorvastatin 20mg → rosuvastatin 10mg → rosuvastatin 5mg.  


